
 

Cronfa -  Swansea University Open Access Repository

   

_____________________________________________________________

   
This is an author produced version of a paper published in :

Desalination and Water Treatment

                                            

   
Cronfa URL for this paper:

http://cronfa.swan.ac.uk/Record/cronfa28143

_____________________________________________________________

 
Paper:

Koleva, M., Polykarpou, E., Liu, S., Styan, C. & Papageorgiou, L. (2016).  Optimal design of water treatment

processes. Desalination and Water Treatment, 57(56), 26954-26975.

http://dx.doi.org/10.1080/19443994.2016.1173595

 

 

 

 

 

 

 

 

_____________________________________________________________
[...]
exclusion of chemicals costs for altering the alkalinity of the feed and also, in the 

assumption of no fouling occurring, where cleaning cycles and replacement can be 

predicted by the pore size of the membranes.   

Table 5. Operating conditions for seawater case study 

Operating conditions Range 

𝑃𝑈𝐹[𝑀𝑃𝑎] 0.1 

𝑃𝑈𝐹[𝑀𝑃𝑎] 0.1 

𝑃𝑁𝐹[𝑀𝑃𝑎] 0.5 

𝑃𝑅𝑂2[𝑀𝑃𝑎] 5.0 

𝐻𝑁𝐹[−] -2.7 

𝑀𝑊𝐶𝑂𝑁𝐹[𝐷𝑎] 300  

𝑝𝐻𝑁𝐹[−] 8.0 

4.1.2.3.Cost 

The largest contributor to the operating costs was the electricity, followed by the 

labour cost, representing 21% of the operating costs. The cleaning and replacement costs 

were relatively insignificant due to the fixation of the number of membrane modules, no 

cleaning chemicals costing and assumption of activities repetitiveness.  

In 2012 IWA published a book dedicating a chapter on seawater desalination 

where the water net cost lay between US$0.5/m3 and US$3.0/m3, depending on the 

capacity of the facility [97]. The optimal solution returned by ANTIGONE was 



 

 

24 

 

US$1.044/m3 with a daily production 337,920 m3/d and consequently, the result fell into 

the suggested limits. In addition the report by UNESCO from 2008 gives unit costs of the 

desalination plants in Perth (150,000 m3/d) and Sydney (250,000 m3/d) with total product 

costs US$0.83/m3 and US$1.64/m3, respectively. It should be noted that the transportation 

costs for those plants is less than US$0.06/m3, meaning the water net cost will not be 

significantly influenced if they are added to it.  

Next, sensitivity analysis was performed for the number of passes per technology, 

maximum number of passes, influent contaminants fluctuation, and interest rates and 

plant life. 

4.1.2.4. Sensitivity analysis of  passes 

In the base case study above, four passes for every technology were allowed. It 

was then investigated how the results change with the number of passes. It is expected 

that global solvers do not experience any changes down to two passes as this is the 

maximum number of passes per technology returned in the optimum solution. For 𝑖 = 1, 

however, ANTIGONE returned water net cost US$2.105/ m3 with flowsheet 

configuration shown in Fig. 4. 

(insert Fig.4) 

Followed tightening of the total allowable number of passes in the flowsheet. In 

the case study out of 10, the global solvers return 6 passes, meaning the solution would 

not change if 𝑁𝑚𝑎𝑥 > 6. When 𝑁𝑚𝑎𝑥 = 5, the water net cost returned was US$1.982/m3 

with a configuration MF - 2xNF - RO1 - RO2 (Fig. 5). 

(insert Fig.5) 

Selecting more passes of the same technology leads to economically more 

favourable flowsheets. In the studied case, the difference in price is due to the coagulant 

cost for the CF unit and its capital cost. The flowsheet in Fig. 5 differs from the optimal 

solution, presented in the previous subsections, by the RO pass for TDS removal. 

Pumping cost is, thus, the major contributor to the difference in price between the two. 

 

4.1.2.5. Sensitivity analysis of TDS and TSS 

Seawater desalination plants are exposed to daily and seasonal contaminants 

variations. Hence, it is necessary to explore how the flowsheet can alter or what the 

fluctuation in final purity of the initially selected flowsheet will be. The TDS 

concentration was varied from 20,000 mg/L to 40,000 mg/L with a step change 5,000 



 

 

25 

 

mg/L. No changes occurred in the flowsheet configuration and water cost, meaning the 

system is overdesigned with respect to total dissolved solids and it is capable to handle 

feed variations and still meet model restriction criteria. Another reason is already the 

mentioned technological characteristics which do not affect the final cost, meaning 

fluctuations in TDS would not change the flowsheet significantly unless additional 

constraints are introduced or NF is no longer able to remove the contaminant group down 

to the required purity. Although fluctuations in dissolved solids is likely, it is more likely 

that the seawater is exposed to turbidity variations due to weather conditions, recycled 

water streams that were directed to the sea, etc. Thus, the change of suspended solids feed 

concentrations was studied by varying it from 20 mg/L to 80 mg/L. Not only did the final 

TSS concentration altered but also the choice of technologies in the relevant section and 

the final product cost (Fig. 6). The water cost increases with TSS because of the need for 

higher number of passes or more efficient and expensive technology choices. As Eq.(8) 

and Eq.(10) suggest, for separation of higher TSS concentration, more units and with 

higher pressure will be selected. Therefore, the increase in price stems from the electricity 

cost for pumping.  

(insert Fig.6) 

4.1.2.6. Sensitivity analysis of carbon emissions 

The designed facility would annually emit greenhouse gases at the rate 634,040 

tonnes/year, 49% less than the desalination plant in Sydney, for instance, while exceeding 

its production by 33% [92]. Other sources have demonstrated that the range of kilogram 

emissions per volume of water produced can vary from 2.03 kg/m3 in Spain to 7.80 kg/m3 

in Australia [98]. The emissions produced for the designed conceptual flowsheet did not 

exceed 6.25 kg/m3. Current regulatory practices will impose official annual reporting to 

EPA. To reflect future intentions of environmental regulatory bodies, an option of carbon 

taxation of US$0.023/CO2/kg was studied in the model. The option affected the flowsheet 

configuration by substituting one of the pretreatment ultrafiltration passes with a 

microfiltration. Thus, the emissions and their respective taxation would decrease while 

the water quality would be still met. The water net cost rose to US$1.195/m3, 

approximately 14% difference in comparison to the WNC from the base case. 

4.1.2.7. Sensitivity analysis of interest rate and plant life 

Local authorities in the US provide financing through low-interest loans and such 

initiatives are a common practice for boosting water treatment facilities commissioning 



 

 

26 

 

[99]. Hence, it is worth examining the water cost modifications at different interest rates 

and designing for shorter and longer plant lifetimes.  

(insert Fig.7) 

From Fig.7 it is observed that the lower cost range will lie in the low interest rate 

- short plant lifetime and high interest rate - longer plant lifetime area. The minimum 

water cost is US$0.846/m3 at 1% interest and 40 years project scope. Under these 

conditions the water net cost undergoes nearly 23% reduction as a result of the decrease 

in annual capital cost. Currently, the design integrates one of the worst case scenarios 

where no governmental incentives are available. From this follows the higher unit cost. 

4.2. Tertiary wastewater treatment 

Water reclamation and advanced water treatment have recently faced significant 

enhancement due to membrane improvement. Thus, the second case study focuses on 

tertiary wastewater treatment for the production of potable water. 

4.2.1. Given data 

It is assumed that wastewater, with the characteristics listed in Table 6, enters the 

purification system.  

Table 6. Feed water characteristics and final purity requirements 

Contaminant Initial concentration Final concentration 

𝑠 𝑐𝑐
𝐼𝑁 [

𝑚𝑔

𝐿
] 𝑀𝑐

𝐶𝑂𝑁𝐶  [
𝑚𝑔

𝐿
] 

COD 70 5 

DOC 8 2 

TDS 15,000 600 

TSS 200 1 

Boron 2.4 2.4 

Source: [9, 18, 100 - 104] 

The main characteristics of wastewater impose taking into account the organic matter, 

such as COD and DOC, in the case study. The initial secondary effluent concentrations 

were decided based on similar values in literature [101 - 103]. No standards have been 

mentioned for the maximum contaminant level (MCL) by the World Health Organisation. 

However, a number of sources declare < 5mg/L for COD and roughly < 2 mg/L for DOC 

drinking water quality at neutral pH [103, 104]. Boron is an issue specifically for 

seawaters, therefore, in this case study, it was assumed its influent concentration equals 

to the required concentration of boron in drinking water. As the total dissolved solids 



 

 

27 

 

concentration is significantly lower, the reverse osmosis systems will work with higher 

recoveries. For the case study, a value of 0.6 was assumed. 

According to the application, aluminium sulphate (alum) coagulant is used. Its dosage 

is reported to be in the standard range of 10 to 30 mg/L for treatment of suspended solids 

[18]. Organics necessitate a higher dose, hence, up to 50 mg/L dose was allowed as 

performed in experiments [105]. The price of alum can be found at approximately 

US$150/tonne [106]. Additionally, viscosity value of 1.002 kg/m·s at ambient 

temperature was taken.   

The rest of the data overlaps with the given data from Section 4.1.1. 

4.2.2. Results and discussion 

For the second case study with 715 constraints and 730 continuous variables, it 

took ANTIGONE 204.18 seconds to return a solution, with an optimality gap 0. 

4.2.2.1. Flowsheet configuration 

The advanced wastewater treatment flowsheet consisted of one coagulation-

flocculation process unit, followed by a sedimentation step. Two nanofiltration units were 

allocated for the removal of the organic matter and the total dissolved solids. This 

flowsheet configuration is common for water and advanced wastewater treatment. A 

schematic of the optimal flowsheet is given in Fig. 8.  

(insert Fig.8) 

4.2.2.2. Operating conditions 

The operating conditions from the advanced wastewater treatment case study are 

reported in Table 7. Unlike in the previous case study, here, some of the operating 

conditions have inactive boundaries, such as coagulant dosage. Consequently, the 

computational time increased.  

 

Table 7. Operating conditions for advanced wastewater case study 

Operating conditions Range 

𝐶𝐷𝐶𝐹[𝑚𝑔/𝐿] 30.7 

𝑝𝐻𝐶𝐹[−] 7.24 

𝑡𝑓𝐶𝐹[𝑚𝑖𝑛] 5 

𝐺𝑓𝐶𝐹[𝑠−1] 10 

𝑃𝑁𝐹,𝑖[𝑀𝑃𝑎] 0.5 



 

 

28 

 

4.2.2.3.Cost 

Al-Hamdi [107] compared desalination and wastewater treatment where the unit 

costs reported only for advanced wastewater treatment are in the range US$0.31/m3 - US$ 

0.6/m3. The values agree with other literature sources [9, 108] that report average values 

ca. US$ 0.5/m3 as the cost can drop down to around US$ 0.14/m3 [109] for large – scale 

plants. Compared to the aforementioned water net values, the obtained optimal solution 

lies in the low boundary of the given ranges, i.e. US$0.22/m3, for a designed facility with 

capacity 802,560 m3/d.  

4.2.2.4.Comparison between seawater and advanced wastewater case studies 

Lastly, a comparison between the two case studies was conducted based on 

technologies selection and costs breakdown. Nowadays pretreatment systems can operate 

without sedimentation or dissolved air flotation. Sedimentation basins are capable of 

producing seawater with approximately less than 1 mg/L. This, however, depends on the 

source of water. If TSS > 100 mg/L, SED is recommended to be installed [110]. DAF is 

more energy intensive than SED and when the total suspended solids are high, the process 

is economically unfavourable. On the other hand, the processes are efficient for intense 

removal of TSS without the concerns about equipment fouling. With the assumption of 

no need for removing boron, the reverse osmosis becomes redundant. The choice of 

equipment pre-determines the operating costs of the systems.  

(insert Fig.9) 

In Fig. 9 the breakdown costs per volume for both applications are presented. 

Seawater desalination demonstrates approximately ten times higher electricity cost 

because of the pumping requirements in overcoming osmotic pressure of saline water. 

When the TSS is high, coagulants that treat the water are significantly less expensive 

while their dosage rises less than double at maximum. Therefore, CF becomes 

economically advantageous but accounts for the extra chemical cost. The labour cost per 

volume of water is significantly higher in seawater desalination due to the extra pass and 

lower production rate. The capital costs of the two case studies fall in the same order of 

magnitude, as the two flowsheets have six and four process units, respectively.  Future 

refinements of the mathematical model can lead to a more accurate representation of the 

physico-chemical system of water treatment. 



 

 

29 

 

5. Conclusions 

In this work a systematic approach for the design and optimisation of water treatment 

processes was proposed. The problem was formulated as a mixed integer non-linear 

program model. The objective function minimises the water production cost manipulated 

by the techno-economic performance of the technologies selected. Two case studies were 

presented with two applications, on seawater desalination and advanced wastewater 

treatment. The computational results demonstrated an alignment with existing water 

engineering technical and economic practices which proved the applicability of the 

proposed approach and model. Current limitations of the model involve data retrieval and 

assumptions for its development. Therefore, further work will be able to refine the 

obtained results, enlarge the technological scope of the project, and enable the model to 

mimic more accurately the design of water treatment processes. 

Acknowledgements 

The authors would like to acknowledge the financial support of BHP Billiton. 

List of Symbols 

Indices 

𝑐 − contaminants 

𝑖, 𝑗 − passes 

𝑠 − parallel technologies for CLR 

Sets 

𝐼𝑠̅ − a set of passes of parallel technologies, 𝑠, for CLR 

𝐼𝑠 − a set of all the passes 𝑖 of technology 𝑡, except for the first pass of technology CF 

𝐶𝑡 − a set of contaminants processed by technology 𝑡 

𝐼𝑡 − a set of passes of technology t with a final pass, 𝐼𝑡
𝑚𝑎𝑥 

𝑇𝐶𝐿𝑅 − clarification processes 



 

 

30 

 

𝑇𝑀𝑀 −  membrane processes 

Parameters 

𝑌̅𝑠𝑖 − recovery factor of technology 𝑠 and pass 𝑖, [−] 

µ − viscosity of water source, [𝑘𝑔 𝑚 ∙ 𝑠⁄ ] 

𝐴𝑡 −  parameter associated with the capital cost of technology 𝑡, [−] 

𝑎𝑓𝑀𝐶𝐶 − constant accounting for annualisation for equipment cleaning and 

maintenance 

𝑎𝑓𝑀𝑅𝐶 − constant accounting for annualisation for equipment replacement 

𝑏𝑡 − parameter associated with the capital cost of technology 𝑡, [−] 

𝐶𝐸 − electricity charge, [$/𝑘𝑊ℎ] 

𝑐𝑐
𝐼𝑁 − initial feed concentration of contaminant 𝑐, [𝑚𝑔/𝐿] 

𝐶𝑐ℎ𝑒𝑚 − coagulant price, [$/𝑡𝑜𝑛𝑛𝑒] 

𝐶𝑂2𝑒
− carbon dioxide equivalent, [𝑘𝑔/𝑘𝑊ℎ] 

𝐶𝑅𝐹 − capital recovery factor, [−] 

𝑐𝑣𝐶𝐻𝐶 − a conversion constant for the chemical costs, [−] 

𝑐𝑣𝐸𝑚𝑠 −  a conversion constant for the emissions taxes, [−] 

𝑐𝑣𝐸𝑀 −  a conversion constant for the electrical mixing costs, [−] 

𝑐𝑣𝑃𝐶 −  a conversion constant for the pumping costs, [−] 

𝑐𝑣𝑆𝐶 −  a conversion constant for the saturator costs, [−] 

𝐷𝐹𝑀 − fixed cost for downtime, [$] 

𝐷𝑉𝑀 −  variable cost for downtime, [$] 



 

 

31 

 

𝑖𝑛𝑓𝑙𝑡 −  inflation rate, [−] 

𝑖𝑟 −  interest rate, [−] 

𝑙𝑐1 −   constant associated with labour cost, [−] 

𝑙𝑐2 − constant associated with labour cost, [−] 

𝑀𝑐
𝐶𝑂𝑁𝐶 − maximum allowable concentration of a contaminant 𝑐, [𝑚𝑔/𝐿] 

𝑀𝐹𝐿𝑂𝑊 − minimum allowable final effluent from technology 𝑡, [𝑚3/ℎ] 

𝑀𝐶𝑂 − operating cost charge rate during maintenance, [−] 

𝑁𝑀𝑀 −  number of membrane modules, [−] 

𝑁𝑚𝑎𝑥 − maximum allowable number of passes, [−] 

𝑛𝑠 − number of shifts per day, [−] 

𝑃𝑌 −  annual production yield, [−] 

𝑄𝐼𝑁 − initial feed flowrate, [𝑚3/ℎ] 

𝑟𝐶𝑂2 − carbon dioxide price, [$/𝑘𝑔] 

𝑟𝑃 − pay rate per hour, [$/ℎ] 

𝑅𝐶𝑀 − replacement cost per module, [$] 

𝑡𝑑 − number of operating days a year, [𝑑/𝑦] 

𝑡ℎ −  number of operating hours a day, [ℎ/𝑑] 

𝑈 −  big number equal to the cardinality of the number of allowed passes, [−] 

𝑌𝑡𝑖 − recovery factor of technology 𝑡 and pass 𝑖, [−] 

𝑦𝑟 −  years of investment, [−] 

𝜂𝑡
𝐹𝑃 − pump efficiency, [−] 



 

 

32 

 

𝜂𝑡
𝑀𝑇 − motor efficiency, [−] 